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Indication

Acute Epididymo-orchitis

Higher risk of STI-associated epididymo-orchitis?

• Younger age

• High risk sexual history

• No previous urological procedure or UTI

• Urethral discharge present

• Urine dipstick positive for leucocytes only

Lower risk of STI-associated epididymo-orchitis?

• Older age

• Low risk sexual history

• Previous urological procedure or UTI

• No urethral discharge

• Positive urine dipstick for leucocytes and nitrites

First Line Antimicrobials

STI likely/possible:

Doxycycline 100mg BD PO for 14 days

AND

If N. gonorrhoeae strongly suspected, ADD Cef-TRI-axone 1g IM stat

STI unlikely:

Ciprofloxacin 500mg BD PO for 10 days

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered .

NON-immediate-onset and NON-severe Penicillin Hypersensitivity

STI likely/possible:

Doxycycline 100mg BD PO for 14 days

AND

If N. gonorrhoeae strongly suspected, ADD Cef-TRI-axone 1g IM stat

STI unlikely:

Ciprofloxacin 500mg BD PO for 10 days

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered .

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

STI likely/possible:

Contact GU/ID Consultant for advice.

STI unlikely:

Ciprofloxacin 500mg BD PO for 10 days

N.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and the nervous system.  Consider

potential to prolong the QT interval. Consider that seizure threshold may be lowered.

Comments

ALWAYS take a sexual history, regardless of patient age.

Seek urgent urology review if concern regarding testicular torsion.

Microbiological Investigations:

• Blood cultures if systemically unwell

• MSU

• STI screen – first voided urine for chlamydia, gonococcal and M. genitalium PCR, serum for HIV, hepatitis and syphilis

• Urethral swab if purulent discharge

NB. Refer patient to GUM clinic if indicated : 086 8241847.

Duration of Treatment

Duration of each agent as listed in the dosing section.
IndicationAcute ProstatitisFirst Line AntimicrobialsCiprofloxacin 500mg BD PON.B. Risk of long-lasting and disabling adverse effects with quinolones, mainly involving muscles, tendons and bones and thenervous system.  Consider potential to prolong the QT interval. Consider that seizure threshold may be lowered .CommentsALWAYS contact Consultant Urologist for advice.Microbiological Investigations:•Blood cultures if systemically unwell•MSUDuration of TreatmentReview treatment after 14 days and either stop or continue for a further 14 days if needed (basedon history, symptoms, clinical examination, urine and blood tests).IndicationPelvic Inflammatory Disease: Mild to Moderate - Outpatient TreatmentFirst Line AntimicrobialsNOT pregnant or breast-feeding:Doxycycline 100mg BD PO for 14daysANDMetronidazole 400mg BD PO for14 daysANDIf N. gonorrhoeae stronglysuspected, ADD Cef-TRI-axone 1gIM statNON-immediate-onset and NON-severe Penicillin HypersensitivityNOT pregnant or breast-feeding:Doxycycline 100mg BD PO for 14daysANDMetronidazole 400mg BD PO for14 daysANDIf N. gonorrhoeae stronglysuspected, ADD Cef-TRI-axone 1gIM statIMMEDIATE-onset or SEVERE Penicillin HypersensitivityContact GU/ID Consultant for advice.CommentsALWAYS take a sexual history,regardless of patient age.If intra-uterine contraceptive device(IUCD) in situ , seek GU or Gynaecologyadvice.Microbiological Investigations:STI screen – first voided urine orvulvovaginal swab for chlamydia,gonococcal and M. genitalium PCR,serum for HIV, hepatitis and syphilis.Blood cultures if systemically unwellMSUN.B. Refer patient and partner to theGUM clinic: 086 8241847.Duration of TreatmentDuration of each agent as listed in the dosing section.IndicationPelvicInflammatoryDisease:Severe –InpatientTreatmentFirst LineAntimicrobialsNOT pregnant orbreast-feeding:Doxycycline 100mg BD PO (ifcannot tolerate PO,Erythromycin 500mg QDS IV)ANDMetronidazole 400mg BD PO (excellent oralbioavailability) or Metronidazole500mg BD IV only where oralroute is not feasibleANDCef-TRI-axone 2g daily IVEmpiric IV to oral switch:Doxycycline 100mg BD POAND Metronidazole 400mg BDPO to complete 14 days total.Pregnant patient:ALWAYS seek Gynaecologyadvice.Erythromycin 500mg QDSPO (if cannot tolerate PO,Erythromycin 500mg QDS IV)ANDMetronidazole 400mg BD PO (excellent oralbioavailability) or Metronidazole500mg BD IV only where oralroute is not feasibleANDCef-TRI-axone 2g daily IVEmpiric IV to oral switch:Erythromycin 500mg QDSPO AND Metronidazole 400mgBD PO to complete 14 daystotal.NON-immediate-onsetand NON-severePenicillinHypersensitivityNOT pregnant orbreast-feeding:Doxycycline 100mg BD PO (ifcannot tolerate PO,Erythromycin 500mg QDS IV)ANDMetronidazole 400mg BD PO (excellent oralbioavailability) or Metronidazole500mg BD IV only where oralroute is not feasibleANDCef-TRI-axone 2g daily IVEmpiric IV to oral switch:Doxycycline 100mg BD POAND Metronidazole 400mg BDPO to complete 14 days total.Pregnant patient:ALWAYS seek Gynaecologyadvice.Erythromycin 500mg QDSPO (if cannot tolerate PO,Erythromycin 500mg QDS IV)ANDMetronidazole 400mg BD PO (excellent oralbioavailability) or Metronidazole500mg BD IV only where oralroute is not feasibleANDCef-TRI-axone 2g daily IVEmpiric IV to oral switch:Erythromycin 500mg QDSPO AND Metronidazole 400mgBD PO to complete 14 daystotal.IMMEDIATE-onsetor SEVEREPenicillinHypersensitivityContactGU/IDConsultantfor advice.CommentsALWAYS takea sexualhistory,regardless ofpatient age.If intra-uterinecontraceptivedevice (IUCD)in situ , seekgynaecologyadvice.MicrobiologicalInvestigations:STI screen –first voidedurine orvulvovaginalswab forchlamydia,gonococcaland M.genitaliumPCR, serumfor HIV,hepatitis andsyphilis.Bloodcultures ifsystemicallyunwellMSUN.B.Refer patientand partner tothe GUM clinic:086 8241847.DurationofTreatmentDurationof eachagentas listedin thedosingsection.IndicationScrotalabscessFirst LineAntimicrobialsCef-UR-oxime1.5g TDS IVANDMetronidazole400mg TDS PO (excellent oralbioavailability) or500mg TDS IVonly where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV(if clinical sepsis)N.B. Adjust doseif renalimpairment,trough levelmonitoringrequired, click onlink abovefor calculator andguideline.NON-immediate-onsetand NON-severePenicillinHypersensitivityCef-UR-oxime1.5g TDS IVANDMetronidazole400mg TDS PO(excellent oralbioavailability) or500mg TDS IVonly where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.IMMEDIATE-onsetor SEVEREPenicillinHypersensitivityCiprofloxacin500mg BD PO (excellent oralbioavailability) or400mg BD IV onlywhere oral route isnot feasibleN.B. Risk oflong-lasting anddisabling adverseeffects withquinolones, mainlyinvolving muscles,tendons andbones and thenervous system. Consider potentialto prolong the QTinterval. Considerthat seizurethreshold may belowered.ANDMetronidazole400mg TDS PO (excellent oralbioavailability) or500mg TDSIV only where oralroute is notfeasible+/-Gentamicin5mg/kg daily IV (ifclinical sepsis)N.B. Adjust dose ifrenalimpairment, troughlevel monitoringrequired, click onlink abovefor calculator andguideline.CommentsIf Fournier’sgangrene, referto NecrotisingSkin and SoftTissueInfectionsN.B. Theprimarytreatment of anabscess issurgicaldrainage.MicrobiologicalInvestigations:•Bloodcultures ifsystemicallyunwell•Swab forculture onlyif purulentdischarge•Specimen ofabscess pusALWAYSREVIEWempirictherapy inconjunctionwith C&S after48 hours.DurationofTreatment5 days –ultimatedurationdependson clinicalresponseandadequatesourcecontrol(e.g.adequatedrainage).
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For other genital conditions, see HSE Antibiotic Prescribing Guidelines for management.

https://www.hse.ie/eng/services/list/2/gp/antibiotic-prescribing/conditions-and-treatments/genital/genital-conditions.html
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